

# Analgesia and Sedation Guideline 3.5.2021

ER

(facilitating debridements)

If Admitting: IV morphine or fentanyl +/- Ativan or Ketamine  
If Sending home: PO oxycodone, IV if needed  
Rx if going home

Floor

(facilitating wound care)

Prn: 5mg q4 oxycodone, 4mg q4 morphine prn  
For wound care: morphine 4-10mg IV, +/- 1-2 Ativan IV  
Scheduled PO Tylenol 1000mg q8

Contingencies: dilaudid for ineffective morphine  
IV Tylenol  
Add Gabapentin 300mg TID for neuropathic pain

BICU

(facilitating advanced wound care)

WOUND CARE Fent (50-250mcg) /Versed (1-2mg)

IV Tylenol 1000mg TID  
Gabapentin 300mg TID

Prn breakthrough Morphine, Dilaudid, Oxy

PO Ketamine for escalating fentanyl/versed doses >250/4